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State of Sample Batch Number
FE % o A== H 3/ i
Packing of Sample Date of Production
F i 0 P i
Quantity of Sample ! Brand akaiad
W I AR AN T v GB 28232-2020 (REUVH B8 TAEERY g A2.1 EHMRMULE
Standard and Methods | {YHEFRIARMEDY (2002 4EhR0) 2.1.5 K 5H T8I T Th 808 e il 50
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i ;;‘E‘arks SUEIRFERERH & B, PRk, JEHL, BT 30min JEEUKAERE(T KR
Rl
Test Results
1. REKE
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1) BEFpdE: EFRLAREIFERE (NA) .

2) WRINHEN: KZFTE 8099, 4354 & BRI ATCC 6538,

3) B i (10mm X 10mm) .
2. MPERD %

1) WA HE: TR 10uL FRm g8, B E A ERCEECR 5%10° ofw/ T ~5%106 efw/ /.

2) FEHLEBIZELT, 30min [FHEMER; &8 FBCE TR R g, FEYLHK D RIEREM A BE, AR
WIEHEER T .

3) EFEBEMNE, ZEEZE A S 5.0ml PBS EERES, T IHEHEFEITH.

4) PEMEXTEEY, CARIGHMEALE R, TSRS IR

5) FAMEXTHRAH, LIRS FIEIEAEEl PRS Mg FEEE T, WEBE LEA K.

6) RIER 3 W, HHEHRNKITHE.

RS R
& F BT 1E] R B

EHREREEE RIS el xoeme

(cfu/Fr) (cfu/F)
3.80%106 2.75%103 >3.00 99.928
Kt 3.75%108 2.85%103 >3.00 99.924
yRu 3.85%106 2.70x103 >3.00 99.930
min
1.93x106 1.29x10* 2.17 99.332
ST O] S ERTH 2.00x10¢ : 1.28x10* 2.19 99.360
2.03%10° 1.27x10* 2.20 99.374

1D AMARANEREE K.
oy _ FHPEXT FRPERVE B (cfu/)- BRIGRE AT H (cfw/ i) g
2) RKRE (%) e L —
3) MRAEFRAE: 3 WHBRE P, BFRBKNEUES =3, THNHEER .
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Lt RBE T R YR AR TU , REISCRAISE RALAEARHT
HOF B R B 2 P |
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B ZAHbE: N AT R AR LB 1 5
frate bl (CH5ERRMIEAR [F B S D
MR 4RAY: 510663

Ak % EHECRHE: (0200 31606167

EEAAE W AIE:  (020) 62800791

;Evjj-wh_]:. http//www ggtest. com. cn

AT, FE4TT




